=voT=cCH

P E R F O R M A N C E

Installation Instructions




g

Installation Instructions —_—r—

\ N

Kit Contents PRNO13818

® 1 x Upper Bracket

1 x Lower Bracket

© 1 x Base Plate

@ 1 x Number Plate Bracket

() 1 x Retro Light

() 1 x Loom Connector 5

(© 2 x MB Flange Nut

(H) 2 x M4 Flange Nut

(D 2 x M4 x 6 Black Button Head Bolts
@ 2 x M4 Black Washers

® 3 x M5 x 12 Countersunk Screws
@ 4 x MB Black Washers

M) B x MB x 16 Black Button Head Bolts



Installation Instructions

I-hoscavuq-“
LT Aduny
v Nm-mlt-m.




10NS

=
(&)
=)
[
)
)
=
c
=
)
e
@
=
)
=

gy




|

10NS

ion Instruct

Installat




ions

ion Instruct

Installat




Installation Instructions




Installation Instructions




Installation Instructions




~ ®
Installation Instructions :— =’=E




Installation Instructions




e R W R




FR—ar T T

Installation Instructions

asrrpTE CHT TV ST

L —— o >
o e P _ " i : e B
T e e L iy A ST 1 ST e AT -

- 2






Installation Instructions







Installation Instructions




Installation Instructions

Both Sides




Installation Instructions ' [ ——Z 4

Both Sides




Repeat
Both Sides

7}
c
=

Installation Instruct




®

Installation Instructions ‘:— —_—r—




Installation Instructions




®

Installation Instructions J — —_—r—

Repeat
Both Sides




Both Sides




Installation Instr*uc.".tipn.'s . _ — 5,=
>
711( OEM PART
: / Repeat
' Both Sides




i

Installation Instructions

Repeat
Both Sides




»,
e T L. TR

Installation Instructions

Loop cable ties through the
tail tidy.
Secure wires in position

»

| @y

\ ’ Caution y

>
-




Installation Instructions J.

o T T S

\.

Feed cable tie through tail tidy
so the head sits inside the
slot on the outer face

J




L\ 0

O ——

Installation Instructions

T ——

”
S

Run wires neatly down the channel
in both parts ensuring they
do not get trapped or squashed

Caution




Installation Instructions -




é Run wires neatly down the channel

Caution

in both parts ensuring they
do not get trapped or squashed




®

g

Installation Instructions I.—

\

——-

A\

Caution

Run wires neatly down the channel
in both parts ensuring they
do not get trapped or squashed







Installation Instructions




kS

s

Installation Instructions







Run wires neatly down the channel
in both parts ensuring they
do not get trapped or squashed

Caution




Installation Instructions




ion Instructions

Installat

Wy

¥

L+

SRLER



e 4
et
2 BB

» DD 3 t‘%‘_‘;; ‘

s AR




ion Instructions

Installat

Wy

¥

L+

SRLER



Installation Instructions




Installation Instructions




Installation Instructions




®

. - - 4
Installation Instructions —_—r——

(( Reverse Stages



Installation Instructions




Installation Instructions




®

==

=voTrscH

P E R F O R M A N C E




